
 

Optimization Guidance Manual 
for 

Sewage Works 
 

2010 



OPTIMIZATION GUIDANCE MANUAL 

FOR  

SEWAGE WORKS  

2010  

WATER ENVIRONMENT ASSOCIATION OF ONTARIO 

ONTARIO MINISTRY OF THE ENVIRONMENT  

ENVIRONMENT CANADA  

 



 
 

Optimization Guidance Manual for Sewage Works 2010
  

 

ACKNOWLEDGEMENTS 
 

The Optimization Guidance Manual for Sewage Works was prepared by XCG 
Consultants Ltd. under the guidance of the Technical Steering Committee identified 
below. This document underwent review by various branches of the Ontario Ministry of 
the Environment (MOE) and the following stakeholders and reviewers. 
 
Technical Steering Committee 
Catherine Jefferson, Water Environment Association of Ontario (WEAO) 
[...]
required for 2-D models; however the three-dimensional aspects of the intra-
clarifier velocity and solids profiles need to be taken into consideration during on-
site testing. These data can be gathered through dye testing (Section 14.4.1).  In 
this way, calibration and validation can be done based on three-dimensional data. 

6.2.4 Modelling Reactor Flow Characteristics 

The two simplest models that can be used to describe flow through a reactor are 
the “complete mix model” and the “plug flow model”.  In a complete mix reactor, 
it is assumed that the composition of the reactor contents is homogenous 
throughout the reactor volume, and that mixing of the influent is done 
instantaneously.  In a plug flow reactor, it is assumed that all influent to the 
reactor has the same residence time, and that the flow moves as a “plug” down the 
length of the reactor.  Therefore, in a plug flow reactor, the composition of the 
reactor contents varies in the direction of flow. 

In practice, full scale reactors only approximate the behaviour of complete mix or 
plug flow reactors due to flow non-idealities, such as dead zones, short-circuiting, 
and longitudinal dispersion in plug flow reactors.  Tracer testing can be used to 
identify and quantify the effects of these flow non-idealities.  Information 
regarding tracer testing methods and data analysis is presented in Metcalf & Eddy 
(2003).  Depending on the objectives of the reactor modelling and/or the severity 
of flow non-idealities, complete mix and plug flow models can provide a good 
approximation of reactor flow characteristics. 

Typical examples of reactors in STPs that approximate complete mix 
characteristics can include primary digesters and complete mix bioreactors.  
Examples of reactors that approximate plug flow characteristics can include 
ultraviolet (UV) reactors, chlorine contact tanks, and plug-flow bioreactors. 

If more detailed information is required for complete mix reactors, mixing 
modelling can be used to describe the reactor hydrodynamics.  This is explained 
in more detail in Section 6.2.5. 

The behaviour of plug flow reactors can be approximated by modelling several 
complete mix reactors operating in series.  The number of complete mix reactors 
to be used in the model depends on the geometry of the plug flow reactor, the 
flow rate through the reactor, and any known flow non-idealities.  Such 



Chapter 6. Modelling and Simulation 6-9
 

Optimization Guidance Manual for Sewage Works 2010
  
 

approximations can be used in combination with a biological process model to 
simulate the retention time distribution provided within a plug flow bioreactor. 

A 2-D or 3-D model would be required to identify the causes of flow non-
idealities, and to evaluate alternative options to optimize the plug flow behaviour 
of the reactor, such as baffle installation or modification of inlet and/or outlet 
structures.  In general, a simulator computer program utilizes CFD theory to solve 
the model’s system of equations, and to allow for the user to modify reactor 
configuration to model the impact on mixing performance. 

6.2.5 Mixing Modelling 

Overview 

Hydrodynamic mixing models describe the characteristics of flow and suspended 
solids mixing that take place within a mixed reactor, such as a digester or a 
complete mix aeration tank.  The development of mixing models is based on fluid 
dynamics, including rheology of the reactor contents, and the physical 
configuration of the subject reactor. 

Hydrodynamic mixing modelling can be used to: 

• Identify potential dead-zones within a mixed reactor; 

• Identify potential short-circuiting within a mixed reactor; 

• Predict the impact of operational changes on mixing performance; and 

• Determine optimal baffling and mixer configurations to improve 
performance. 

Mixing modelling is generally accomplished through the use of 3-D models.  In 
general, a simulator computer program utilizes CFD theory to solve the model’s 
system of equations, and to allow for the user to modify reactor configuration to 
model the impact on mixing performance. 

The presence of dead-zones and/or short-circuiting within a complete mix reactor 
reduces the effective reactor volume available, thus reducing the effective 
treatment capacity.  In such cases, the mixing efficiency can be optimized by 
making adjustments, such as installation of baffles, addition or modification of 
mechanical mixers, and/or inlet and outlet structure modifications.  Mixing 
modelling can be used to evaluate the impact of these changes on process 
performance and to select the optimal upgrade approach. 

Calibration and Validation 

In addition to the geometry of the reactor, the results of tracer testing can be used 
to calibrate and validate a mixing model.  During tracer testing, samples would 
need to be collected at various locations within the reactor, at various time 
intervals, to provide sufficient data points for proper calibration and validation.   



Chapter 6. Modelling and Simulation 6-10
 

Optimization Guidance Manual for Sewage Works 2010
  
 

6.3 LIMITATIONS OF MODELLING AND SIMULATION 

6.3.1 Safety Factors 

Due to the nature of the mathematical relationships used, models may have less 
inherent safety margin than typical design guidelines.  Dynamic modelling may 
give a more representative prediction of system performance than steady-state 
modelling; however, dynamic modelling may not always be feasible, due to the 
data available for calibration, limitations of the model and/or the type of system 
being modelled.  As a result, a separate safety factor should be applied to designs 
based on modelling results and/or field testing should be completed to confirm the 
modelling results. 

6.3.2 Quality of Data 

The accuracy of a model depends on the quality of the data used in its 
development, calibration, and validation.  For this reason, all data should be 
screened to identify any outliers or other inconsistencies, and to identify any data 
gaps that would require additional data collection. 

6.3.3 Improper Calibration 

Improper calibration occurs when key model parameters are incorrectly adjusted 
to match actual field data. 

During model calibration, it is possible to adjust model parameters to make the 
simulator output match actual field data, however this alone does not ensure that 
the model is accurately describing the actual behaviour within the system.  If 
improperly calibrated, the model would not be able to predict system behaviour 
for any conditions other than those used for calibration. 

6.4 CASE HISTORIES 

6.4.1 Utilization of Modelling to Optimize Clarifier Performance During Wet 
Weather Conditions 

The following case study is based on information presented in Griborio et al. 
(2008). 

Background and Objectives 

A 56,800 m3/d (15 mgd) secondary STP was subject to high flows during wet 
weather periods, with peak flows as high as 142,000 m3/d (37.5 mgd).  The STP 
was equipped with two 39.6 m (130 ft) diameter circular secondary clarifiers, 
each with a 3.7 m (12 ft) side water depth (SWD), and a feed/flocculation well 5.8 
m (19 ft) in diameter and 1.2 m (4 ft) deep.  In addition, construction of a third 
circular secondary clarifier, with a diameter of 48.8 m (160 ft) and a SWD of 4.6 
m (15 ft), was proposed. 



Chapter 6. Modelling and Simulation 6-11
 

Optimization Guidance Manual for Sewage Works 2010
  
 

Clarifier modelling was used to develop recommended clarifier modifications and 
operational strategies to enhance secondary effluent quality, in terms of total 
suspended solids (TSS) concentration, during wet weather events. 

The secondary treatment system was modelled using a combination of: a quasi-
three-dimensional clarifier model developed at the University of New Orleans 
(commonly referred to as the 2Dc model) and BioWin™, a biological process 
modelling and simulation program to model the secondary treatment system. 

Optimizing Existing Clarifier Performance During Wet Weather Flows 

Three optimization strategies were evaluated, alone and in combination, namely: 

• Operating the bioreactors in step-feed mode to reduce the solids loading 
to the clarifiers; 

• Retrofitting the existing clarifiers with enlarged centre feed / flocculation 
wells; and 

• Adding polymer to enhance the settling properties of the mixed liquor. 

Table 6-4 presents the model-predicted secondary clarifier effluent TSS 
concentrations with and without the optimization strategies. 

Table 6-4 – Model-Predicted Secondary Effluent Quality 

Optimization Strategy(ies) Modelled Effluent TSS 
Concentration (mg/L) 

None. 162 

Step-feed operation of the bioreactors. 55 

Step-feed operation of the bioreactors; and 

Enlarging the inlet/flocculation well. 
12.5 

Step-feed operation of the bioreactors; and 

Polymer addition. 
25 

Step-feed operation of the bioreactors; 

Enlarging the inlet/flocculation well; and 

Polymer addition. 

10 

Based on the modelling results, implementation of step-feed operation of the 
bioreactors significantly reduced effluent TSS concentrations.  Enlarging the 
inlet/flocculation well also significantly reduced the effluent TSS concentrations, 
while the addition of polymer had a modest impact on performance. 



Chapter 6. Modelling and Simulation 6-12
 

Optimization Guidance Manual for Sewage Works 2010
  
 

6.4.2 Use of Modelling for MBR Process Design Optimization 

The following case study is based on information presented in Latimer et al., 
(2008). 

Background and Objectives 

The Big Creek Water Reclamation Facility (WRF) is an extended aeration facility 
with tertiary deep bed filters and UV disinfection.  The facility is undergoing an 
expansion from 91,000 m3/d (24 mgd) to 144,000 m3/d (38 mgd); however, the 
existing site has limited room available for expansion. 

As part of the expansion, the existing treatment train will be retained, and a new 
53,000 m3/d (14 mgd) membrane bioreactor (MBR) treatment system will be 
constructed.  The MBR will be designed to provide both biological nitrogen and 
biological phosphorus removal.  The two treatment trains would operate in 
parallel.  In addition, new primary clarifiers would be constructed, and would be 
common to both treatment trains. 

BioWin™ biological process modelling software was used to evaluate various 
expansion alternatives in order to determine the optimal design for the MBR 
treatment train.  Provision was to be made in the design to allow for future 
conversion into a full MBR plant that would be capable of meeting a future total 
nitrogen (TN) limit of 5 mg/L. 

Model Development and Calibration 

The results of intensive sampling, along with existing plant data, were used to 
calibrate a BioWin™ model of the existing treatment system.  Results of clarifier 
stress testing and sludge settleability information were also used to develop and 
calibrate a CFD model of the existing clarifiers.  The BioWin™ and clarifer 
models were used together to evaluate expected process performance for various 
design alternatives. 

MBR Process Optimization 

The membrane tanks in submerged membrane-type MBR systems operate at high 
dissolved oxygen (DO) concentrations (> 4 mg/L) due to the requirement for air 
scouring.  Due to the high rate of return of mixed liquor required from these 
membrane tanks (on the order of 4 to 5 times the influent flow), the DO recycled 
back from these membrane tanks can negatively impact biological nitrogen and 
phosphorus removal systems by introducing oxygen into zones which are to be 
operated in anaerobic or anoxic mode. 

Modelling was conducted to mitigate the impact of the membrane tank return 
stream on biological phosphorus removal, thereby reducing the required 
bioreactor volume and providing a more stable treatment process.  Simulations 
were run for various sludge return and internal recycle configurations to 
determine the optimal configuration.   The model-predicted optimal configuration 
is presented in Figure 6-1. 



Chapter 6. Modelling and Simulation 6-13
 

Optimization Guidance Manual for Sewage Works 2010
  
 

MBR Influent Permeate

Membrane Tank Return Stream (4Q)

Deox / Anaerobic / Anoxic Zone

8 8 8 8 8

0.5Q – 3Q

0Q – 2Q

Anoxic / Swing Zone

Aerobic Zone

Membrane Tank

WAS

 

Figure 6-1 – Optimal MBR Internal Return Stream Process Configuration 

(Adapted from Latimer et al., 2008) 

By routing the membrane tank return stream to the head of the aerobic zone in the 
configuration shown in Figure 6-1, the DO recycled from the membrane tank 
would be utilized in the aerobic zone.  An internal return stream to the 
anaerobic/anoxic zones was provided by pumping mixed liquor from the end of 
the first stage of the aerobic zone.  Because the DO level at the end of the first 
stage of the aerobic zone would be equal to the DO setpoint, which is less than 
the 4 – 5 mg/L in the membrane tank return stream, this internal pumping strategy 
would result in much less oxygen being returned to the anaerobic and anoxic 
zones.  This configuration resulted in model-predicted effluent TP concentrations 
that were much less sensitive to changes in recycle flow rates. 

To provide enhanced biological nitrogen removal in the future, modelling results 
indicated that this could be accomplished by moving the suction of the internal 
recycle stream which discharges to an anaerobic/anoxic zones from its current 
location, at the end of the first stage of the aerobic zone, to the end of the aerobic 
zone, where nitrate concentrations would be highest.  This would, however, 
require a de-rating of the MBR treatment system. 

6.4.3 Optimum Operation of an SBR for COD and Nitrogen Removal 

The following case study is based on information presented in Andres et al. 
(2006). 

Background and Objectives 

The sequencing batch reactor (SBR) plant investigated as part of this study 
consists of four SBR units operating in parallel, treating wastewater from a 



Chapter 6. Modelling and Simulation 6-14
 

Optimization Guidance Manual for Sewage Works 2010
  
 

commercial slaughterhouse operation.  The effluent design objectives were 15 
mg/L, 20 mg/L, and 3 mg/L for 5-day carbonaceous biochemical oxygen demand 
(cBOD5), TSS, and TAN, respectively.  In addition, seasonal effluent nitrate 
objectives ranged from 5 to 15 mg/L. 

The existing SBR treatment system was incapable of meeting the effluent 
objectives.  The purpose of the study was to utilize biological process modelling 
to determine if the duration of the SBR treatment cycles (fill, react, settle, decant) 
could be optimized such that effluent could meet the treatment objectives.  

Model Development 

GPS-X™, a biological process simulator program based on the ASM1 model, was 
used to develop a model of the existing treatment system.  Default values were 
used for all kinetic and stoichiometric parameters. 

SBR Cycle Optimization 

A number of simulations were run to determine the optimal cycle time durations, 
with a total cycle time of 360 minutes.  A sensitivity analysis protocol was 
utilized, whereby the duration of a cycle was increased and decreased, and the 
impact on model-predicted effluent quality was assessed. 

The sensitivity analysis indicated that a longer settling cycle time was required to 
reduce effluent TSS concentrations, and that the existing aeration time was longer 
than required for adequate chemical oxygen demand (COD) removal and 
nitrification. 

Finally, it was determined that an anoxic phase, after the aeration phase, could be 
utilized to promote denitrification, reducing effluent nitrate concentrations. 

Optimal cycle time durations were developed for various treatment conditions, 
namely combinations of temperatures (i.e. representing summer, winter, and 
average) and flows (average and peak), for a total of six scenarios. 

It was determined that the existing treatment system was capable of meeting the 
effluent objectives, with the exception of effluent nitrate at summer temperatures 
and peak flows, by varying the duration of the treatment cycles. 

6.4.4 Use of Modelling to Evaluate Plant Capacity Under Increased Loading from 
an Industrial Source 

The following case study is based on information presented in Andres et al. 
(2008). 

Background and Objectives 

The Galt WWTP is a conventional activated sludge process with tertiary filters, 
anaerobic sludge digestion and ultraviolet disinfection having a rated design 
capacity of 56,800 m3/d (15.0 mgd).  At the time of the study, the average raw 



Chapter 6. Modelling and Simulation 6-15
 

Optimization Guidance Manual for Sewage Works 2010
  
 

influent flow was approximately 64% of the rated design capacity (36,000 m3/d or 
9.5 mgd). 

The main objective of this project was to investigate the capacity of the plant 
under various loading scenarios and determine process requirements to achieve 
the desired effluent quality. The additional load sources included an industrial 
waste stream, dewatered centrate from an onsite sludge dewatering facility, and 
biosolids from other municipal facilities within the Regional Municipality of 
Waterloo. 

Model Development and Calibration 

A calibrated GPS-XTM model of the existing treatment system was developed 
using existing plant operational data.  The activated sludge system was modelled 
using the ASM2d biological model. 

Currently only a portion of the industrial stream (approximately 20%) is directed 
to the Galt WWTP.  Simulation scenarios with 40% to 100% of the industrial load 
being directed to Galt were investigated and the plant could meet all effluent 
criteria while treating 100% of the industrial load. 

Once the plant capacity to handle the additional industrial load had been 
established, further simulation analysis was completed to investigate the capacity 
of the plant to dewater additional biosolids from other facilities within the 
Region.  Dynamic simulation analysis was used to investigate different centrifuge 
operating schedules to minimize the sidestream impact on the liquid train 
capacity.  At the optimal operating schedule, the liquid train could only handle 
50% more dewatering centrate than the baseline without exceeding a maximum 
target MLSS concentration of 3,500 mg/L. 

Two alternatives were identified to increase the capacity of the Galt WWTP 
liquid train to handle additional biosolids and asociated dewatering centrate loads: 

• Construct an equalization tank to equalize the centrate return stream; 
and/or 

• Reduce the percentage of the industrial flow that is directed to the Galt 
WWTP. 

Dynamic modelling was used to quantify the impact of centrate equalization on 
the plant capacity. The required MLSS concentrations to maintain an effluent 
TAN concentration below 2.0 mg/L with and without centrate equalization is 
shown below in Figure 6-2. 



Chapter 6. Modelling and Simulation 6-16
 

Optimization Guidance Manual for Sewage Works 2010
  
 

3000

3100

3200

3300

3400

3500

3600

3700

3800

0 50 100 150 200 250

Additional Centrate Volume (m3/d)

A
ve

ra
ge

 M
LS

S 
(m

g/
L)

No Centrate Equalization Full Centrate Equalization

Maximum MLSS Concentration

 

Figure 6-2 - Effect of Centrate Equalization on Required 
Operating MLSS Concentration 

(From Andres et al., 2008) 

Treating dewatering centrate in the activated sludge process is expected to be the 
most cost effective method of handling this internal side stream.   Dynamic 
simulation analysis showed that equalization of the centrate stream will allow the 
plant to treat larger amounts of centrate with increased industrial waste 
contributions. 

6.5 REFERENCES 

Andres, H., Z. Hu, S. Snowling and O. Schraa (2006).  “Model-based optimum 
design of sequencing batch reactors for COD and nitrogen removal from a 
slaughterhouse wastewater”.  Proceedings of the 79th Annual Technical Exhibition 
and Conference of Water Environment Federation, WEFTEC, Dallas, TX. 

Andres, H., M. Newbigging and J. Bicudo (2008).  “Using a Wastewater Process 
Model to Evaluate the Capacity of the Galt WWTP Under Increased Load from 
an Industrial Source”. Proceedings of the 37th Annual WEAO Technical 
Symposium, Blue Mountain, Ontario. 

Ekama, G.A., J.L. Barnard, F.W. Gunthert, P. Krebs, J.A. McCorquodale, D.S. 
Parker and E.J. Wahlberg (1997).  Secondary Settling Tanks:  Theory, Modelling, 
Design and Operation.  IAWQ Scientific and Technical Report No. 6. London: 
IAWQ.  ISBN 1-900222-03-5. 



Chapter 6. Modelling and Simulation 6-17
 

Optimization Guidance Manual for Sewage Works 2010
  
 

Griborio, A., J. Rohrbacher, R. Taylor, P. Pitt and R. Latimer  (2008).  
“Evaluation of Wet Weather Strategies and Clarifier Optimization Using State-of-
the-Art Tools”.  Proceedings of the 81st Annual Technical Exhibition and 
Conference of Water Environment Federation, WEFTEC, Chicago, IL. 

Hulsbeek, J.J.W., J. Kruit, P.J. Roeleveld, and M.C.M. van Loosdrecht, (2002).  
“A practical protocol for dynamic modelling of activated sludge systems”, Water 
Science and Technology, vol. 45, no. 6, pp. 127-136. 

IWA (2000).  Activated Sludge Models ASM1, ASM2, ASM2d and ASM3.  ISBN 
1-900222-24-8. 

Langergraber, G., L. Reiger, S. Winkler, J. Alex, J. Wiese, C. Owerdieck, M. 
Ahnert, J. Simon and M. Maurer (2004).  “A guideline for simulation studies of 
wastewater treatment plants”, Water Science and Technology, vol. 50, no. 7, pp. 
131-138. 

Latimer, R.J., P. Pitt, C. Hocking, P. Williams, K. Suwanarpa and O.P. Shukla 
(2008).  “Advanced BioWin Modelling for MBR Process Design Optimization:  
A Case Study of a Split Conventional / MBR Design”.  Proceedings of the 81st 
Annual Technical Exhibition and Conference of Water Environment Federation, 
WEFTEC, Chicago, IL. 

Merlo, R., D. Parker, J. Jimenez, E. Wahlberg and J. Bratby (2009).  “The right 
tool for the job - Dynamic modelling can help utilities minimize both the risks 
and costs of capital projects”, Water Environment & Technology, vol. 21, no. 1, 
pp. 38 - 43. 

MOEE, EC & WEAO (1996).  Guidance Manual for Sewage Treatment Plant 
Process Audits. 

Nicklow, J.W. and P.F. Boulos (2005).  Comprehensive Water and Wastewater 
Treatment Plant Hydraulics Handbook for Engineers and Operators,  MWH 
Soft: Pasadena, California.  ISBN 0-9745689-4-5. 

Vanrolleghem, P.A., G. Insel, B. Petersen, G. Sin, D. De Pauw, I. Nopens, H. 
Doverman, S. Weijers and K. Gernaey (2003).  “A comprehensive model 
calibration procedure for activated sludge models”. Proceedings of the 76th 
Annual Technical Exhibition and Conference of Water Environment Federation, 
WEFTEC, Los Angeles, 11-15 October. 

WERF (2003).  Methods for Wastewater Characterization in Activated Sludge 
Modelling.  ISBN 1-57278-214-5. 

WERF (2009).  Integrated Methods for Wastewater Treatment Plant Upgrading 
and Optimization.  ISBN 1-84339-525-8/978-1-84339-525-6. 



 
 

Optimization Guidance Manual for Sewage Works 2010
  
 

CHAPTER 7 

OPTIMIZATION TO MITIGATE EXTRANEOUS FLOW IMPACTS 

7.1  Typical Sewage Characteristics and Flow Patterns..........................................7-1 
7.2  Sources of Extraneous Flow.............................................................................7-2 
7.3  Estimating Extraneous Flow Contribution .......................................................7-3 
7.4  Impact of Extraneous Flow on Sewage Treatment Plant Operation ................7-5 
7.5  Attentuation of Wet Weather Peak Flows........................................................7-5 

7.5.1  Infiltration and Inflow Reduction ...........................................................7-5 
7.5.2 Flow Equalization ...................................................................................7-6 

7.6  Optimization of Wet Weather Flow Treatment Capacity ................................7-7 
7.6.1 Step-Feed Operation ...............................................................................7-7 
[...]
determined and prioritized based on level of impact, a systematic approach should 
be developed to disconnect, repair or eliminate the connections to the collection 
system.  Depending on the specific system this can be a time consuming and 
expensive process.   

More information on reducing infiltration and inflow can be found in FCM and 
NRC (2003).  



Chapter 7. Optimization to Mitigate Extraneous Flow Impacts 7-6
 

Optimization Guidance Manual for Sewage Works 2010
  
 

Table 7-2 - Impact of Extraneous Flows on Sewage Treatment Unit 
Processes 

Unit 
Process Impact of Extraneous Flow 

Preliminary 
Treatment 

• Hydraulic overloading, leading to decreased removal efficiency 

• Potential for blinding of screens, overloading of grit chambers as the 
scouring of sewers due to extraneous flows can result in high levels 
of debris and grit being conveyed to the STP (Chapter 10) 

Primary 
Clarification 

• Hydraulic overloading, leading to decreased removal efficiency 

• Hydraulic overloading potentially causing solids washout to 
downstream processes (Chapter 11) 

Biological 
Treatment 

• Hydraulic overloading potentially causing biomass loss from 
suspended growth processes (Chapter 12) 

• Biomass washout will result in a decrease in treatment efficiency 

• Fixed film processes are less susceptible to biomass loss due to 
hydraulic overloading 

Secondary 
Clarification 

• Hydraulic and solids loading rate overloading due to biomass and 
solids washout from upstream processes resulting in poor settling 
and the potential for solids carry-over which can impact downstream 
processes and effluent quality (Chapter 14) 

• Solids carry-over out of the secondary clarifier can impact the 
quality of return activated sludge to the suspended growth biological 
process and therefore further impact treatment capacity and 
efficiency 

Tertiary 
Treatment 

• Hydraulically overloading tertiary treatment processes can result in 
decreased process efficiency 

• For some filtration processes, solids washout from upstream 
processes can blind the filters resulting in a decrease in hydraulic 
capacity (Chapter 15) 

Disinfection  

• For UV disinfection, the presence of higher turbidity levels can 
result in decreased efficiency (Chapter 18) 

• For chlorination and UV disinfection, reduced contact time can lead 
to reduced disinfection efficiency 

7.5.2 Flow Equalization 

Flow equalization can be utilized to minimize both fluctuations in daily flow 
patterns as well as the impacts of extraneous flows, especially during wet weather 
events.  Flow equalization involves the collection of all or a portion of the flow to 
a sewage treatment plant prior to treatment, followed by controlled release to 



Chapter 7. Optimization to Mitigate Extraneous Flow Impacts 7-7
 

Optimization Guidance Manual for Sewage Works 2010
  
 

dampen the impacts of hydraulic and organic loading fluctuations (MOE, 2008; 
Metcalf & Eddy, 2003).  Flow equalization can improve the treatment efficiency 
and energy usage within a sewage treatment plant by maintaining a consistent 
hydraulic flow through the treatment processes (MOE, 2008). Flow equalization 
can take place within the collection system or at the STP.   

Within the collection system, optimizing the pumping rate, and potentially the 
wet well level set-points at sewage pumping stations can provide additional flow 
equalization.  Optimization of sewage pumping stations is discussed in Chapter 8.    

At sewage treatment plants, flow equalization usually takes place downstream of 
preliminary treatment to ensure grit and debris is removed (MOE, 2008).  Flow 
equalization at sewage treatment plants can be accomplished in a number of ways 
including: 

• Utilizing existing aeration tanks, sedimentation tanks, digesters, lagoons, 
or other process tanks which are not currently in use; 

• Full-flow or side-stream retention or treatment basins which are able to 
store or treat extraneous flow above the STP’s treatment capacity; or 

• In-line treatment or storage units able to dampen the impact of flow 
variations. 

Further information on implementation of flow equalization can be found in MOE 
(2008) and Metcalf & Eddy (2003).    

7.6 OPTIMIZATION OF WET WEATHER FLOW TREATMENT CAPACITY 

This section focuses on ways to optimize the wet weather treatment capacity of a 
STP without requiring plant expansion or the implementation of separate 
extraneous flow treatment processes.  It should be noted that for some sewer 
systems that have regular combined sewer overflow (CSO) incidents, the 
installation of a separate wet weather treatment facility should be investigated.  
Information on CSO treatment can be found in MOE (2008) and NWRI et al. 
(2005).   

Simulation modelling can be used to gain insight into the impact that wet weather 
flow events can have on individual sewage treatment process as well as on the 
overall plant treatment efficiency.  Modelling can be a useful tool to determine 
the processes that are most impacted by wet weather flow as well as to simulate 
any optimization measures before implementation. More information on 
modelling and simulation is provided in Chapter 6.  

7.6.1 Step-Feed Operation 

Wet weather flow events most significantly affect secondary clarifiers by 
increasing the solids loading rate to beyond the clarifier design capacity.  One 
method utilized to decrease the solids loading to the secondary clarifier during 



Chapter 7. Optimization to Mitigate Extraneous Flow Impacts 7-8
 

Optimization Guidance Manual for Sewage Works 2010
  
 

wet weather flows to prevent biomass washout is implementation of step-feed to 
the upstream aeration basins.   

Step-feeding entails controlling the influent flow into the aeration basins by 
distributing the flow between at least two points along the length of the reactor. 
As shown in Figure 7-3, it is possible to change plug flow reactors to step-feed by 
continuing return activated sludge (RAS) flow to the head of the aeration basin 
but changing the point at which the primary effluent enters from the head of the 
aeration basin to more than one point along the length of the basin (Marten et al., 
2004).  By staggering the addition of the primary effluent, the MLSS 
concentration at the head of the aeration basin is equal to the RAS solids 
concentration and is further diluted at each addition point of primary effluent.  
This results in a decrease in the solids loading rate to the secondary clarifiers 
(Marten et al., 2004).   

WAS

From           
Primary   

Treatment 
(1Q)

Secondary 
Effluent

Clarifier

Aeration Tank

RAS (0.6Q, X = 8000 mg/L )

Note: Q = Inlet flowrate X = MLSS concentration (mg/L)

X = 6860 
mg/L

X = 4365 
mg/L

X = 3430 
mg/L

X = 3000 
mg/L

0.1Q 0.3Q

0.4Q 0.2Q

 

    Figure 7-3 – Example of a Step-Feed Activated Sludge Process 

(Adapted from Metcalf & Eddy, 2003) 

A key requirement of implementing step-feed at sewage treatment plants is the 
ability to separate the RAS and primary effluent flows into the aeration basin.  If 
this is not possible, alternatives to step-feed must be implemented.   

Further information on step-feed to control wet weather flows can be found in 
Thompson et al. (1992).   

7.6.2 Solids Storage within Aeration Basins During Peak Flow Events  

When step-feed (Section 7.6.1) cannot be implemented and there are several 
aeration basins at a plant, an alternative strategy to minimize the impact of peak 



Chapter 7. Optimization to Mitigate Extraneous Flow Impacts 7-9
 

Optimization Guidance Manual for Sewage Works 2010
  
 

flow events is to convert a portion of the aeration basins to temporary solids 
storage basins during peak flow events.   

During dry weather, the aeration basins would operate normally. As shown in 
Figure 7-4, during wet weather peak flow events, a portion of the aeration basins 
would be converted into clarifiers (without solids removal) by turning the air off 
(Marten et al., 2004).  The effluent from these solids storage aeration basins has a 
comparatively low suspended solids concentration and dilutes the overall mixed 
liquor concentration flowing to the secondary clarifier.  When the solids 
concentration flowing from the solids storage aeration basins increases (as 
indicated by a solids-density meter), the inlet gates to the basins are closed and 
the aeration turned back on to ensure that the solids do not turn anaerobic.  
Following the peak flow event, the inlet gates to the chambers are partially 
opened to allow fresh mixed liquor into the aeration basins and the concentrated 
solids slowly flow to the secondary clarifier.  As the solids content of the solids 
storage aeration basin returns to normal levels the inlet gates are opened fully 
until the next peak flow event.    

Further information on converting aeration basins to temporary solids storage 
tanks during peak flows can be found in Marten et al. (2004). 

 



Chapter 7. Optimization to Mitigate Extraneous Flow Impacts 7-10
 

Optimization Guidance Manual for Sewage Works 2010
  
 

      Figure 7-4 - Solids Storage Aeration Basins Sequence of Operation 

(Adapted from Marten et al., 2004) 

7.6.3 Chemically Enhanced Sedimentation  

Chemically enhanced primary treatment (CEPT, Section 11.2) and chemically 
enhanced secondary clarification (Section 14.3.3) can increase the hydraulic 
capacity of a clarifier while maintaining clarifier performance and effluent 
quality.  

Chemically enhanced sedimentation involves chemical coagulation and 
flocculation to enhance the performance of the clarifiers by increasing the fraction 
of settleable solids, improving the settleability of the solids, and increasing the 
settling rate resulting in increased capacity to treat wet weather flows. 

CEPT is discussed in Chapter 11 and optimization of the secondary clarifier is 
discussed in Chapter 14.   



Chapter 7. Optimization to Mitigate Extraneous Flow Impacts 7-11
 

Optimization Guidance Manual for Sewage Works 2010
  
 

7.7 CASE HISTORIES 

7.7.1 Step-Feed Control at Dundas Water Pollution Control Plant to Control Wet 
Weather Flows 

The following case study is based on information presented in Thompson et al. 
(1992).   

A demonstration project was undertaken at Dundas Water Pollution Control Plant 
(WPCP) in 1990 to develop a control strategy for CSOs.  The Dundas WPCP has 
two separate plants (A and B) and at the time of the demonstration project had a 
total design flow of 18,000 m3/d.  The step-feed demonstration was carried out in 
Plant A which allowed for side-by-side comparisons.  In addition, this 
configuration allowed for the entire plant flow to be diverted to Plant A to 
simulate storm flow conditions.   

Step-feed was initiated by manipulating two gates that controlled the primary 
effluent flow directed to Plant A’s two completely mixed aeration tanks in series.   
Plant A was monitored while operating with and without step-feed for several 
months.  The effluent suspended solids and BOD5 concentrations were below 10 
mg/L during both operating conditions.  During conventional operation, the plant 
was able to achieve complete nitrification; however, during step-feed, there was 
some ammonia bleed-through although the TKN concentration remained below 2 
mg/L.   

During the demonstration, the plant experienced several wet weather events 
which resulted in flows as high as three time the peak dry weather flow.  During 
non step-feed operation, the influent (potential bypass) had a low BOD5 but high 
suspended solids concentration of 200 mg/L showing that the primary settlers 
were not effective at consistently removing suspended solids during peak flows.  

During step-feed operation, there was an initial transfer of solids from the 
aeration basin to the secondary clarifier increasing the sludge blanket height. Over 
time, as the step-feed lowered the solids loading to the clarifier, there was a 
reduction in the sludge blanket height to a stable operating level and the effluent 
suspended solids concentration remained below 20 mg/L.   

Overall, the demonstration project confirmed the effectiveness of step-feed as a 
means of avoiding solids washout during peak flow events. 

7.7.2 Wet Weather Flow Treatment Strategy at Ashbridges Bay Treatment Plant 
(Toronto) 

The following case study is based on information presented in Zegers et al. 
(2009).   

The Ashbridges Bay Treatment Plant is Toronto’s largest STP and treats flows 
from both separate and combined sewer systems with an average daily capacity of 
0.818 million m3/d.  During wet weather flow conditions, the peak instantaneous 



Chapter 7. Optimization to Mitigate Extraneous Flow Impacts 7-12
 

Optimization Guidance Manual for Sewage Works 2010
  
 

flow is over four times the average daily flow and the primary effluent flow that 
bypasses the secondary treatment process stage is disinfected and then discharged 
to Lake Ontario.   

Secondary bypass occurrences represent a small fraction of the total sewage flow 
(1.4 percent) but are a considerable fraction of the plant’s effluent pollutant load.  
To improve the quality of secondary treatment bypasses, a wet weather flow 
strategy was developed that uses the existing infrastructure including: 

• Split flow treatment; 

• CEPT; and 

• Potentially high-rate treatment. 

The first component of the strategy to be implemented is the flow splitting as it 
was integrated into forth-coming construction plans.  The flow splitting will allow 
a portion of the screened and degritted flow to bypass the primary sedimentation 
tanks and be sent directly to the aeration basins which will hopefully reduce 
overloading and solid washout from the primary clarifiers and improve secondary 
bypass quality.   

Flow splitting would be initiated when the rated peak flow capacity is exceeded 
(2.4 million m3/d) at which point a secondary bypass would already be underway.  
By splitting the flow at this point, the first flush of the wet weather flow with the 
highest solids load would be treated by the primary process, and then during flow 
splitting, the sewage would be more dilute and therefore not overload the 
secondary process.  A new gate is to be installed into the aeration tank influent 
chamber to prevent bypass of the screened and degritted raw sewage during split 
flow operation.   

The second component of the strategy to be implemented is CEPT which is 
intended to increase primary treatment capacity from 0.966 to 1.3 million m3/d.  
Chemical dosing to the primary clarifiers would only take place during the high 
flow conditions with a rapid mixing and flocculation chemical system.  Jar testing 
followed by pilot scale testing will determine the appropriate chemicals and 
dosages.  Jar testing conducted in 2008 indicated that dosing a combination of 5 
mg/L of ferric chloride (as Fe), 0.5 mg/L of polyaluminum chloride (as Al2O3) 
and 0.4 mg/L of anionic polymer achieved 81 percent TSS removal and 73 
percent CBOD5 removal.   

The Ashbridges Bay Treatment Plant’s wet weather treatment strategy is still 
being implemented with pilot scale testing of CEPT and the potential to install 
high rate treatment units to be investigated following the City of Toronto’s 
development of a city-wide CSO abatement plan.    



Chapter 7. Optimization to Mitigate Extraneous Flow Impacts 7-13
 

Optimization Guidance Manual for Sewage Works 2010
  
 

7.7.3 Secondary Treatment Optimization to Maximize Wet Weather Capacity in 
Wisconsin 

The following case study is based on information presented in Marten et al. 
(2004).   

The Jones Island Wastewater Treatment Plant located in Milwaukee, Wisconsin is 
the oldest activated sludge plant in the United States with a nominal peak capacity 
of 1.2 million m3/d of sewage from separate and combined sewers.  The 
Milwaukee Metropolitan Sewerage District also has more the 31 km of deep 
tunnels located 91 m underground, able to store 1.5 million m3 of wet weather 
flow for later treatment.  The inline storage has been in place since 1994 and since 
then the overflow events have dropped from over 50 to an average of 3 per year.  
That being said, the District wished to have no overflow events per year.  From 
studies conducted it was found that the secondary clarifier capacity was the 
limiting process with a maximum capacity of 0.946 million m3/d, which was 
below the plant’s nominal peak capacity.  As a result of this assessment, a study 
was undertaken to modify the activated sludge process to lower the solids loading 
to the secondary clarifiers under peak flow conditions and improve clarifier 
performance.   

Due to the design of the aeration basins, they could not be operated in a step-feed 
mode.  An alternative solution of modifying 20 percent of the aeration basins to 
solids storage aeration basins during peak flow conditions was implemented 
(Section 7.6.2) which required the following system changes: 

• Diffusers were switched to fine bubble membranes from fine bubble 
ceramic plate diffusers to allow the aeration system to be turned on and 
off; 

• Addition of electric actuators to the inlet gates; 

• Altering the outlets of the basin to allow the effluent from storage and 
non-storage basins to mix upstream of the clarifiers; and 

• Modification of the control system to automatically switch between peak 
flow and normal operating conditions. 

This change in operation was expected to reduce the MLSS concentration of 
secondary clarifier influent from 2,200 mg/L under normal conditions to 1,520 
mg/L during peak flow conditions, which would result in a 30 percent decrease in 
solids loading rate and give the plant the ability to handle 40 percent more flow.   

In addition to the above-noted measures, improvements to the clarifiers were 
undertaken.  Jones Island Wastewater Treatment Plant has a total of 33 secondary 
clarifiers in three groupings.  The oldest 10 clarifiers, which make up 50 percent 
of the clarifier surface area, were reviewed to determine methods to improve 
clarifier performance as they were capable of handling only 30 to 35 percent of 
the peak flow.   



Chapter 7. Optimization to Mitigate Extraneous Flow Impacts 7-14
 

Optimization Guidance Manual for Sewage Works 2010
  
 

These clarifiers had poor inlet design which resulted in short-circuiting and poor 
flocculation as well as areas of high surface overflow rate. These clarifiers were 
double-square in construction with filleted corners and circular rapid sludge 
withdrawal mechanisms.  The inlet design consists of rectangular openings at the 
top of two 650 mm diameter pipes placed at the centre of each half-clarifier.  The 
pipes brought mixed liquor into the clarifiers at a high velocity of 0.3 to 0.5 m/s 
and the momentum resulted in the majority of the solids deposited to the west half 
of each clarifier.  To improve the performance of the clarifiers, two clarifiers were 
modified and underwent long term monitoring.  The modifications included 
installation of Stamford baffles around the perimeter of the weir troughs and 
blocking the corner weirs for both clarifiers.  One of the clarifier’s inlets was also 
retrofitted with flocculating energy dissipating well arrangements (FEDWAs) 
which are designed to promote better mixed liquor flocculation and prevent 
hydraulic density currents. More information on clarifier baffling, stress testing 
and hydraulic testing is provided in Chapter 14.  

Initially dye and stress testing showed that both clarifiers dramatically improved 
in performance compared to the unmodified clarifiers with little difference 
between the two modified clarifiers.  Longer term monitoring indicated that the 
clarifier with FEDWAs was less likely to have a rising sludge blanket during high 
flow conditions and also had a higher RAS concentration (2000 mg/L) compared 
to the other clarifier (1000 mg/L).  